IMPROVING ORGANIC REDUCTION AND OVERCOMING
CHALLENGES OF A MEMBRANE BIOREACTOR (MBR) TREATING
WASTEWATER FROM PLASTIC PRODUCTION

Dave Holland, Aqua-Aerobic Systems, Inc. (AASI), 6306 N. Alpine Rd, Rockford, IL 61111,
dholland(@aqua-aerobic.com, 815-639-4470
Ben Antrim, Koch Membrane Systems, Inc., Wilmington, MA

Abstract

The Chesapeake Bay Watershed Initiative (CBWTI) of 2010 required many wastewater treatment
plants discharging to affected waterways to meet progressively lower effluent contaminant
levels. While the initiative’s impact was felt most profoundly by municipal plants that now had
to meet lower nutrient limits, it also affected many of the area’s industrial dischargers. One such
industry — the world’s leading producer of polyester films - produces polyethylene terephthalate
(PET) at its Chester, VA facility. During the manufacturing process, the plant produces 0.03 —
0.055 MGD of wastewater, which is treated on-site and discharged to an internal outfall. When
tighter limits were imposed on the amount of 5-day biological oxygen demand (BODjs) in the
discharge, plant management realized they would have to modify the original treatment scheme -
aeration basins, clarifiers, and sand filters — in order to comply with the new requirement. They
looked at four options that involved adding basins, filters, and/or membranes to their existing
system and one option that entailed converting the system to a membrane bioreactor (MBR).
Because the MBR option would provide a positive barrier to suspended solids (including
insoluble BODs) and wouldn’t require additional space or concrete, they chose to go with this
alternative.

Two systems were piloted, and the successful system - the Aqua-Aerobic® MBR — was
purchased, installed, and placed on-line in July of 2014. The system ran extremely well for
about 6 months, at which time trans-membrane pressures (TMPs) started to climb and the flow
through the membranes gradually stopped. Through extensive investigation and troubleshooting,
it was determined that the cause was a specific extracellular polymeric substance (EPS), either
created in the bioreactor by stressed microorganisms or accidentally/inadvertently placed in the
wastewater stream. This paper describes the membrane pilot and full-scale systems, details the
membrane fouling and troubleshooting sequences, and explains the system recovery and lessons
learned.

Project Background

Existing Facilities

The city of Chester, VA is in the southeast quadrant of the state, as shown below in Figure 1,
about 15 miles south of Richmond. The plant is located right on the James River, approximately
85 miles upstream of the southernmost part of the Chesapeake Bay. The plant was brought on-
line in 1972 and is now handling an average daily flow (ADF) of 0.03 MGD (114 m3/day) and a
maximum daily flow (MDF) of 0.055 MGD (208 m3/day).

2017 © American Water Works Association AMTA/AWWA Membrane Technology =~ Conference Proceedings All Rights Reserved



=

Flgure 1. Plant Treating PET Production Wastewater

As shown in Figure 2, the treatment process consisted of a four-chamber equalization basin,
chemical feed systems for nutrient and soda ash addition, (2) multi-compartment aeration basins,
(3) clarifiers, and a sand filtration system. Waste solids were pumped from the clarifiers, treated
in an aerobic digester, and dewatered. Centrate and filter backwash waste were transferred back
to the equalization basins.

Centrate & Filter
Backwash

Influent -~

Equalization Basin

SodaAsh  agration Basins Clarifiers

SandFilters

Nutrients

Figure 2. Existing Wastewater Treatment Diagram

2

2017 © American Water Works Association AMTA/AWWA Membrane Technology = Conference Proceedings All Rights Reserved



New Permit Requirements

One of the main concerns that led to the passage of the CBWI was depletion of dissolved oxygen
in the Bay — a process known as eutrophication - which resulted in a reduction of the bay’s fish
population. During eutrophication, aerobic microorganisms use dissolved oxygen and nutrients
in the water (primarily nitrogen and phosphorus) to break down and consume organic material
[Kahn and Mohammad (2014)]. Figure 3 shows what the process often looks like, with the
affected body of water turning green with algae, which consumes oxygen in the water when it
decomposes.

Figure 3. Eutrophication at a Wastewater Outlet in th Ptomac River [ Trubetskoy, (2012)

While the source of organic material is typically algae, it can also come from agricultural runoff
and wastewater plant discharges. In addition, much of the suspended solids in treated
wastewater are the aerobic microorganisms used in the treatment process, which continue
consuming organic material and dissolved oxygen in the receiving waters.

In an effort to curb eutrophication, the plant’s most recent National Pollutant Discharge
Elimination System (NPDES) permit required that their wastewater plant effluent stay below
Total Maximum Daily Loads (TMDLs) of 19 Ibs (8.6 kg) BODs and 40 Ibs (18.0 kg) total
suspended solids (TSS). In addition, the average monthly limits are now 7 Ibs/day (3.2 kg/day)
BODs and 12 1bs (5.4 kg) TSS, equivalent to 28 mg/l BODs and 48 mg/1 TSS at the average flow
of 0.03 MGD.

Issues with the Existing Wastewater Treatment System

There were two main issues with the existing treatment system: an inability to reach the required
BOD:; levels in the existing aeration basins, and overloading the sand filters with solids carryover
from the clarifiers. To increase organics reduction in the aeration basins, the EPDM membranes
on the fine bubble diffusers were replaced in 2013; however, the additional BODs removal
achieved was still short of the new requirement, especially given the variable nature of the
production wastewater and plant cleaning regimen.

2017 © American Water Works Association AMTA/AWWA Membrane Technology Conference Proceedings All Rights Reserved



To minimize TSS excursions from the clarifiers, polymer was added to the basins in order to
create a larger floc that would settle better. The plant found that it took a considerable amount of
polymer to achieve the required effluent solids, which became very expensive and proved
difficult to remove from the downstream filters. In addition, low-pressure air was used for both
aeration and mixing of the two aeration basins, which meant the air flow could only be throttled
to a certain level and still keep the basin contents sufficiently mixed. During periods of low or
no flow, the biomass was over-aerated, resulting in even more solids carryover to the filters. To
complicate matters, there was no anaerobic selector zone to minimize growth of filamentous
bacteria, and chlorine was added periodically to eliminate filaments and improve settling.

Possible Alternatives
The plant looked at five options for improving organics and/or solids reduction:

1. Add an aeration basin, clarifier, and sand filter to the existing system. The third aeration
basin would provide a 50% increase in biomass, which would then consume that much
more of the incoming organics. The fourth clarifier would result in a 25% decrease in the
overflow rate, allowing for better settling and less carryover. The added sand filter would
reduce the flux through the filters and allow them to handle higher solids and still
maintain the required capacity. The major downside to this approach was that additional
basins would have to be constructed, using up what little space was still available on the
site. In addition, this option didn’t address the problems associated with over-aeration or
filament growth in the bioreactors.

2. Convert the existing suspended growth activated sludge system to some type of fixed-
growth system, which would allow the existing aeration basins to handle the increased
loading. This option would require the addition of at least one more clarifier and an
additional sand filter. While this would probably increase the organics reduction and
improve settling, it would still require construction of extra basins and may complicate
the clarification and filtration processes at times as biomass will periodically slough off
the fixed-growth media. Like the first option, this option doesn’t include any provisions
for minimizing over-aeration or filament growth in the bioreactors.

3. Add a microfiltration (MF) or ultrafiltration (UF) membrane system after the sand filters
to capture any of the solids that get past the filters. While this will be a positive barrier to
prevent any TSS from getting into the final effluent, it will have a very limited affect on
the organics; in fact, dissolved organics tend to foul the membrane, which will then
require lower fluxes and more frequent backflushes and chemical cleanings. In addition,
polymer must be used sparingly upstream of the membranes because it can cause
irreversible membrane fouling; this increases the likelihood of solids carryover from the
clarifiers and solids overloading of the sand filters.

4. Convert the existing flow-through system to a sequencing batch reactor (SBR) system,
eliminating the need for the clarifiers since clarification will be performed in the aeration
basins themselves as the final treatment process for each batch. This option also includes
an anaerobic zone for filament control and provides mixers that operate independent of
the aeration system to avoid over-aerating. The downside to this approach is that one or
two more aeration basins would have to be constructed and additional equipment (mixers,
decanters, etc.) would have to go into each basin.

5. Convert the existing system to a membrane bioreactor (MBR) system. The existing
clarifiers would no longer be needed because the membranes would filter out all of the

2017 © American Water Works Association AMTA/AWWA Membrane Technology = Conference Proceedings All Rights Reserved



suspended solids; this allows the mixed-liquor suspended solids (MLSS) in the aeration
basins to be more than doubled, with the extra biomass consuming much more of the
incoming organics. Like the third option, the membranes will provide a positive barrier to
TSS getting into the final effluent. Also, this option requires no additional basins, no
polymer, no extra equipment in the aeration basins (the existing aeration system was
determined to be adequate), no clarifiers, and no sand filters. In addition, neither over-
aeration or filaments would affect TSS removal since all of the suspended solids would
be filtered out by the membrane, with no settling required. The two downsides to this
approach are the need for a fine screen (perforated plate or wire mesh with 2mm or
smaller openings) to protect the membranes, and the extra power required to keep the
membranes clean.

Other Considerations
Besides the new effluent requirements, plant management applied some additional criteria to
determine how to upgrade their plant:
e Low Chemical Usage — the effluent limits should be achieved using a minimal amount of
polymer, chlorine, and other cleaning chemicals.
e Ease of Operation — the existing system was fairly simple to operate, and the operators
wanted the same from the upgraded system.
¢ Flexibility — the system should be flexible to handle the large swings in hydraulic and
organic loadings that occur during each production cycle.
e Minimal Footprint — the upgraded system should take up as little space as possible,
reusing existing structures and equipment where practical.

Selected Technology

After comparing the above alternatives in light of the noted criteria, the plant decided to go with
an MBR. This would allow them to meet the effluent limits without adding any more
basins/clarifiers and without polymer or chlorine (except for membrane cleaning). The plant
then interviewed several MBR system providers, receiving preliminary designs and costs from
them, and evaluated each based on the stated criteria. Plant management narrowed the field to
two manufacturers, and had each conduct a pilot study to determine which could achieve their
main objective: over 99% reduction in BODs. One pilot used a pressure-driven external module
with high cross-flow velocities, while the AASI pilot used a submerged vacuum-driven unit with
air scour.

Pilot Study

Pilot Description

During the study, a portion of the wastewater in the equalization basin was injected with small
doses of phosphorus and nitrogen — providing nutrients required for the biomass — and fed
through hoses to the AASI pilot plant, shown in Figure 4. A feed pump on the pilot pumped the
feed through a fine screen containing a perforated plate with 0.079 inch (2 mm) openings,
designed to remove large particles that could damage the membrane fibers. Once through the
screen, the feed flowed into the bioreactor basins containing activated sludge (biomass), and the
bioreactor blower added low-pressure air to the biomass, providing the oxygen required for the
microorganisms to consume the organic matter in the feed stream.

2017 © American Water Works Association AMTA/AWWA Membrane Technology ~ Conference Proceedings All Rights Reserved



Permeate/Backwash Tank

Bioreactor Blower Memibrane Blower @1

Pemeate/Backflush Pump

Bioreactar Cliric Acld

Fina Screen CJ\ Acid Pump

L

i Nerobic Zone 0
'“\\\ ;. Nitrification,

—ﬂ_‘_ Hypochorite

Marbrane Tank Hypochlorite Pump

Wastewater

Feed Pumg

Internal Recirculation Membrane Circulation

Figure 4. Flow Diagram for the AASI Pilot Plant

To simulate the full-scale system, the mixer and internal recirculation pump were not used. The
membrane recirculation pump transferred the biomass to the membrane tank, which contained a
single 323 ft* (30 m’) membrane module. The permeate/backflush pump created a vacuum,
which pulled clean filtrate (permeate) through the membrane fibers, sending it to the
permeate/backwash tank. A small portion of biomass was wasted from the bioreactors to
maintain the MLSS concentrations; to enable higher membrane fluxes with a relatively low
influent flow, this waste activated sludge (WAS) was combined with the permeate and recycled
back to the pilot influent.

A membrane blower provided intermittent air scour to the module, which minimized the solids
buildup on the membrane surface. Every 10 minutes, the permeate/backflush pump reversed
direction and pumped filtrate from the permeate/backwash tank back through the membrane
fibers to flush out the majority of solids not being removed by the air scour. Once each day, the
backflush was extended to 30 minutes at a lower flow and sodium hypochlorite was added to the
permeate to produce a 125 mg/l chlorine solution, which dissolved any organic material left on
the membrane. Once each week, the backflush was extended to 45 minutes at a lower flow and
citric acid was added to the permeate to produce a 2,000 mg/1 acid solution, which dissolved any
inorganic material left on the membrane.

The pilot study was conducted for 10 consecutive weeks from February 12, 2013 to April 22,
2013. The study consisted of nine test phases, with the parameters during each phase as shown
in Table 1. The bioreactors and membrane basins were each operated at three different MLSS
concentrations, the membrane permeate flow was set at two separate fluxes, and the membranes
were scoured at three unique air flows and two different cycling times (frequencies).

6

2017 © American Water Works Association AMTA/AWWA Membrane Technology  Conference Proceedings All Rights Reserved



Table 1. AASI Pilot Settings

Test Test Bioreactor | Membrane | Membrane | Air Scour | Air Scour
Phase | Dates MLSS MLSS Net Flux Flow Frequency
(g/L) (g/L) (gfd / Lmh) (scfm) | (secs on/off)
1 2/12-2/27 6 7.5 89/15 35 120/20
2 2/28-3/13 8 10 89/15 35 120/20
3 3/14-3/18 8 10 89/15 35 120/20
4 3/19-3/20 8 10 89/15 10 41/82
5 3/21-3/22 8 10 11.8/20 5.5 120720
6 3/23-4/7 8 10 89/15 10 41/82
7 4/8-4/15 8 10 89/15 5.5 12020
8 4/16-4/17 8 12 8.9/15 5.5 120/20
9 4/18-4/22 10 12 89/15 5.5 120/20